SSC-///

AD No. 20218

\$\$C-111

# PRELIMINARY STUDIES OF BRITTLE FRACTURE PROPAGATION IN STRUCTURAL STEEL



ьу

W. J. Hall W. G. Godden

and -

O. A. Fettahlioglu

# SHIP STRUCTURE COMMITTEE

Serial No. SSC-111 First Progress Report of Project SR-137

## to the

## SHIP STRUCTURE COMMITTEE

on

## PRELIMINARY STUDIES OF BRITTLE FRACTURE PROPAGATION IN STRUCTURAL STEEL

by

W. J. Hall, W. G. Godden and O. A. Fettahlioglu University of Illinois Urbana, Illinois

under

Department of the Navy Bureau of Ships Contract NObs-65790 BuShips Index No. NS-731-034

transmitted through

Committee on Snip Structural Design Division of Engineering and Industrial Research National Academy of Sciences-National Research Council

under

Department of the Navy Bureau of Ships Contract NObs-72046 BuShips Index No. NS-731-036

Washington, D. C. National Academy of Sciences-National Research Council May 15, 1958



.....

1 1 1

. ما الناجد اللالية الشديدين

7 . A.

## PRELIMINARY STUDIES OF BRITTLE FRACTURE PROPAGATION IN STRUCTURAL STEEL

#### ABSTRACT

This report describes the initial research work on a program concerned with a study of the propagation of brittle fractures in wide steal plates. The tests are being conducted to obtain information concerning the crack speed and the strain distribution in a mild steel plate during brittle crack propagation.

The development work involved consideration of (a) two methods of crack initiation, (b) instrumentation, (c) methods of specimen cooling, and (d) specimen geometry. The adopted specimen consists of an insert plate welded to pull plates mounted in the testing machine. The test procedure consists of cooling the plate with dry ice, loading to the desired average stress level, and initiating the fracture by means of an impact that drives a wedge into a notch in the edge of the specimen. Strain and speed measurements are recorded by means of cathode-ray oscilloscope recording equipment.

After the development work had proceeded to the point where the test procedure was fairly reliable, a preliminary program of tests of 2-ft wide rimmed steel plate specimens was undertaken. The more important observations resulting from these tests may be summarized as follows: (1) crack speeds ranging from 1150 to 5900 fps were recorded, (2) absolute peak elastic strains as high as 0.002500 in. per in. were recorded in the vicinity of the fracture with negligible permanent set remaining after the fracture; (3) as the distance between a vertically oriented strain gage and the fracture path increased, the magnitude of the strain pulse decreased and the pulse time increased.

## TABLE OF CONTENTS

I

I

I

E

Γ

ľ

ſ

E.

E

I

E

I

I

ĩ

I

I

and some and the second state of the some states and the solution of the solut

			P	age
Ι.	INTROD	UCTION	•	1
	1.	General	•	1
	2.	Object and Scope of Investigation		1
	3.	Brief Reference to Published Work	•	3
	4.	Acknowledgment	•	4
п.	INITIAL	DEVELOPMENT WORK	•	5
	5.	Fracture Initiation Studies	•	5
		(a) Powder Detonator Bolt.	•	2
	,	(b) Notch-Wedge-Impact Method	•	0 10
	ь. 7	Speed Detectors and Recording Instrumentation	:	11
	۴.	Speed Detactors and recording matumentation + + +	•	
m.	Prelim	INARY TEST SERIESTWO FOOT WIDE SPECIMENS	•	13
	8.	Specimen Material and Preparation	•	13
	9.	Test Apparatus		13
	10.	Instrumentation	•	14
		(a) General	•	14
		(b) Strain Gages, Speed Detectors, Triggers and		
		Thermocouples	٠	14
		(c) Recording Equipment	•	15
		(d) Input Circuits	•	16
		(e) Calibration and Measurement Procedure	٠	17
		(f) Data Reduction	•	19
	11.	Test Procedure	٠	20
	12.	Results and Interpretation of Tests.	•	20
		(a) General $\ldots$	•	20
		(b) Test 1 (Specimen $\Delta^{-1}$ )	*	22
		(c) First Group (lests $4^{-4}$ )	•	23
		(a) Second Group (Tests $36)$	•	26
	13.	Crack Path and Texture of Fracture Surfaces		28
IV.	SUMM	RY		29
	TABLES		•	22
	FIGURE8			

. s. . ÷

. 7

÷ ŝ.

15

7- -€

\* 1

- 82

Ŧ, \* .\*1\*

-\_\_

#### PRELIMINARY STUDIES OF BRITTLE FRACTURE PROPAGATION IN STRUCTURAL STEEL

#### I. INTRODUCTION

#### 1. <u>General</u>

Perhaps the most important and desirable mechanical property of structural steel, under normal loading conditions, is its ability to undergo considerable deformation with large energy absorption before failure. However, under certain conditions of stress, temperature, and geometry, it may fracture in a brittle manner; this type of fracture is characterized by a small amount of deformation and a corresponding small amount of energy absorption. During the past half century many structural failures exhibiting brittle fractures have been reported in the literature. These failures have occurred in a variety of structures, including ships, oil storage tanks, pressure vessels, and bridges. However, not until World War II--when the failures of a large number of steel merchant ships attracted public attention---did the problem of brittle facture of steel receive the serious attention it deserved.

As a result of extensive research since World War II, the probability of brittle failure in many applications today can be minimized by giving proper attention to such variables as type of material, geometry, method and sequence of fabrication, temperature, and stress level. Also, in selected applications, it is now possible to effectively use crack arrestors, which may stop the propagation of brittle fractures. In spite of these marked advances, a clear understanding of the brittle fracture mechanism is still needed for the eventual development of satisfactory design procedures.

2. Object and Scope of Investigation

This report describes the initial phases of a fundamental investigation of brittle fracture mechanics. The object of the investigation, which began in July

1954, is to study the propagation of brittle fractures in wide steel plates. Eventually, it is hoped that as a result of these studies it will be possible to develop hypotheses that can be used to verify and predict the behavior of steel when it fractures in a brittle manner.

The first task of the program was to decide what should be measured and in what manner it might be accomplished. After a thorough study of the problem, it was decided that an investigation should be made of the crack speed and the change in strain distribution in the plate while the fracture is propagating. Little of the brittle fracture work reported previously has included the results of highspeed measurements made during the propagation of brittle fractures.

The initial phase of this investigation consisted of development work and was a joint effort with another related program concerned with the evaluation of crack arrestors (Ship Structure Committee Project SR-134). However, only that development work which relates directly to the objectives of the fracture mechanics program is described in this report.

Four items that required early consideration were (a) crack initiation, (b) specimes cooling, (c) instrumentation, and (d) specimen geometry. Two general methods of crack initiation were investigated. One involved an explosive device (the powder-detonator bolt) and the other involved the notch-wedge-impact system, a method similar to that developed by other investigators. Since at the beginning of the program it was decided that crushed dry ice could be used as the cooling agent, the development work consisted of devising appropriate containers and improving the efficiency of the cooling systems employed. The instrumentation problems included the selection and development of such things as pickups, wiring, recording instrumentation, data reduction, and required more effort than any other phase in the early stages of the program. Except for the powder-detonator bolt tests, which utilized relatively small-scale specimens, most of the development work was performed with flat plate specimens 3/4 in. thick by 2-ft wide by 6-ft

. . .

-2-

long (clear distance between pullheads). For the most part, only the significant details of the development work are presented in this report. In general, the final successful arrangement or method is described. However, in some cases it was felt desirable to describe briefly some of the unsuccessful items of development in the hopes that this would be of aid to investigators on related future programs.

After the development had proceeded to the point where the test procedure was fairly reliable, a program of tests of 2-ft wide specimens was undertaken. The purpose of this series of tests was threefold: first, to obtain measurements of the speed of crack propagation and a measure of the strain pattern in the vicinity of the running crack, as well as at other selected points; second, to check on the consistency of these data by a series of duplicate tests; and third, to develop a procedure satisfactory for testing 6-ft wide plate specimens. Part III of this report contains a description of the tests of the 2-ft wide specimens and the resulting data.

3. Brief Reference to Published Work

• · ..

]

I

:}

The first wide-plate tests conducted at the University of Illinois involved static tests of internally notched steel plates of various widths to determine the relation between the behavior of wide plates and the mechanical properties of the material.  $^{(1)}$ 

The present University of Illinois program involves tests of wide plates that are instrumented to obtain measurements of crack speed and strain response as the crack propagates. The fracture is initiated from edge notches by means of a wedge with external impact. In addition to the material presented here, reports are available on some of the other work accomplished as a part of this program.<sup>(2, 3)</sup>

The method of testing used is similar to that used by Robertson in England,  $^{(4)}$  and Feely and associates in the United States.  $^{(5, 6)}$  Reports are also available

- 3-

on other experimental work that is related directly or indirectly to the work reported here, (7--13) as is material presenting the theoretical aspects of the bottle fracture mechanics problem. (12--16) "The Velocity of Brittle Fracture," by Roberts and Wells, a summary of brittle fracture speed measurements in steel as reported in published works, is of particular interest with respect to the speed measurements undertaken as a part of this investigation. (13) This paper reports measurements made by several different methods on various types and sizes of steel specimens and showed speeds in the range of 3370 to 6600 fps.

The above references comprise only a small part of the available literature in the brittle fracture field. Other important work in this field may be traced through the extensive bibliographies contained in each of the references cited.

4. Acknowledgment

Ĵ

The work described in this report was conducted in the Structural Research Laboratory of the Department of Civil Engineering, University of Illinois, and the program is sponsored by the Ship Structure Committee. The members of the Brittle Fracture Mechanics Advisory Committee, under the cognizance of the Committee on Ship Structural Design of the National Academy of Sciences-National Research Council, have acted in an advisory capacity in the planning of this program.

The project is under the general direction of N. M. Newmark, Professor and Head of the Department of Civil Engineering. The authors wish to thank Dr. Newmark, W. H. Munse, Research Professor of Civil Engineering, R. J. Mosborg, Assistant Professor of Civil Engineering (Supervisor of Project SR-134, "Crack Arrestors,") and V. J. McDonald, Research Assistant Professor of Civil Engineering (in charge of instrumentation) for their helpful advice and assistance. The writers also wish to acknowledge T. J. Hall, R. Lazar, T. M. Lynam, K. Hayashi, and particularly S. T. Rolfe, Research Assistants in Civil Engineering, and D. F. Lange, Shop Foreman, for their assistance with the laboratory work.

. . . . . . . . .

The powder-detonator bolt development work was done by Dr. W. G. Godden, Lecturer, Queens University, Belfast, Ireland, while he was associated with the Structural Laboratory at the University of Illinois in 1954-55. That portion of the report dealing with the program of tests of the 2-ft wide plate specimens was drawn from a Master of Science dissertation submitted to the Graduate College of the University of Illinois in 1956 by Mr. O. A. Fettahlioglu.<sup>(17)</sup>

#### II. INITIAL DEVELOPMENT WORK

#### 5. Fracture Initiation Studies

Ľ

Ļ

F

Ē

F

E

I

I

Į

Ē

Two general methods of fracture initiation, one employing an explosive and the other employing a notch, a wedge and external impact, were investigated early in the program. Both methods involve a high rate of local straining, commonly recognized to be one of the factors that may contribute to the initiation of brittle fracture in steel.

(a) <u>Powder-Detonator</u> Bolt

Development of the powder-detonator bolt was undertaken because it was believed possible to initiate a brittle fracture by exploding a charge within a sealed detonation chamber located at a stress raiser in the specimen. The advantages of simplicity, compactness, and utility at any location on the specimen made this method of initiation particularly attractive. However, two of the major problems encountered in the development of such a device were (a) sealing the chamber against pressure leakage and (b) protecting the charge from condensation of water, particularly at low temperatures.

The body of the device consisted of a high tensile bolt that was bored to hold an explosive charge. The bolt was designed to fit closely in a notched hole in a specimen and was sealed at the ends of the notched hole so that the pressure from the blast would emit only radially from orifices in the bolt shank

-5-

to produce a pressure impulse in the stress raiser. Black powder was used as the explosive medium because it reaches a ceiling pressure of about 20,000 psi after which burning ceases. It is estimated that the maximum pressure is obtained in four to five milliseconds when the finest (FFFg) commercially available grain size of powder is used. The explosive was detonated electrically with a model airplanetype glow plug packed with finely ground black powder dust. The priming mechanism required a pressure value between the main charge and the glow plug to prevent blowcut of the glow plug.

The most serious problem encountered in the development of the detonator bolt was sealing against pressure leakage at the bolt-plate junction. Recesses were machined to receive solder-sealing gaskets which were held in place by the shoulder of the bolt. This method of sealing was satisfactory provided there was no excessive yielding in the vicinity of the hole near the plate surfaces.

After being assembled, the bolt was kept in a desiccator until it was required for the test. A specimen with the powder-detonator bolt in place is shown in Fig. 1; detail. of the detonator bolt are shown in Figs. 2 and 3.

In the test specimens, the detonator bolt was fitted into either a 5/8-in. diameter drilled hole with two diametrically opposite 1/16-in. deep jeweler's saw-cut stress raisers transverse to the direction of applied stress, or a 5/8-in. diameter punched hole. In the former case, the depth of the sawed notches was limited by the gas-sealing arrangement. The punched hole was tried because of the known susceptibility of sheared edges to brittle fracture. Details of these stress raisers are presented in Fig. 4.

Because the detonator bolt device failed to initiate even one fracture in these exploratory tests, the results are summarized only briefly in Table 1. The details and dimensions of the specimens used in connection with the detonator bolt tests are shown in Figs. 5 and 6, with additional explanation presented in Table 1. The 12-in. wide specimens were welded to pull plates for testing. The material was a rimmed

а.

I

-6-

steel, (Steel E, Plates 16-1 and 17-A) having yield and maximum strength values of about 31,000 and 63,000 psi respectively, and a Charpy V-notch 20 ft-lb value of about 70 F. The check analyses and mechanical properties of the steel are summarized in Tables 2 and 3, and in Fig. 10.

As noted in Table 1, the detonator bolt was tried with each size of specimen and with each type of stress raiser. At the time the detonator device was fired, the static stress on the net section of the specimens was in the range of 30,000 to 35,800 psi, and the temperature was in the range of 5 to 20 F. There was no sign of fracture initiation in any of the tests. Unburned powder in the bolt in many of the tests indicated that the maximum pressure had been obtained. The detonation generally produced extensive yield patterns in the vicinity of the stress raisers; these yield patterns could be seen clearly on the polished surfaces. Measurements of the enlargement of the diameters of the stress-raiser holes are noted in Table 1 and amounted to as much as 0.015 in.

Test 8-DB (Table 1), a static tension test, was made to ascertain the approximate fracture strength of the test pieces that had been used with the powder detonator bolt. The fracture originated at the punched hole (Fig. 8) at an average stress of 42,700 psi. One static test (Test 9-DB, Fig. 7) of an eccentrically loaded specimen, having a semicircular punched notch as a stress raiser, was made to investigate any possible stress correlation with the previous tests. After considerable yielding, the specimen failed at an average net stress only slightly higher (44,900 psi) than that found in Test 8-DB noted above. The fractured specimen is shown in Fig. 9.

Several additional tests (6-DB and 7-DB) of the 12-in. specimens were made using the detonator bolt as a static pressuring device. With an average net stress of 30,000 psi and application of an additional hydraulic pressure of 33,000 psi to the bolt, the only visible results were an enlargement of the hole and extensive yield patterns on the polished surface.

· • --

-7-

Although the exact reason for the failure of the detonator bolt device to initiate any fractures is not precisely known, one possible reason is that the amount and rate of loading, resulting from the explosion, may not have been quite high enough. As a result of the above tests, the detonator bolt scheme of initiating fractures was dropped from further consideration as a part of this program.

#### (b) Notch-Wedge-Impact Method

The second method of fracture initiation, hereafter called the notchwedge-impact method, has been used in various forms for fracture initiation since the beginning of the program. To supply the external impact, a gasoperated piston device capable of providing up to 3,000 ft-lb of external energy was developed. The details of this device are presented in Figs. 11 and 12. Bottled commercial nitrogen gas was used as the pressurizing medium. The gas pressure and piston stroke could be altered to produce the desired energy cutput. The piston, mechanically restrained during the pressurizing and manually released at the time of firing, drives a wedge into a prepared saw-cut notch in the edge of the plate specimen. To absorb the reaction of the piston device during acceleration of the piston, the device was tied to a weight (approximately 120 lb) which bore against the far side of the specimen at the notch line. The term "notch line" refers to an imaginary horizontal line (when the plate is held vertically in the testing machine) that connects notches that had been made previously on both edges of the plate.

The apparatus that supported the impact device and reaction weight was attached to the top pullhead and thus was semi-isolated from the specimen. The apparatus was also tied back to the columns of the machine with wires to minimize the movement of the system when the firing latch was tripped.

A summary of the early development tests of 2-ft wide plane plate specimens is presented in Table 4. (The original testing arrangement may be seen

-8-

in Figs. 14, 15, and 18.) These specimens were used for the development and evaluation of the notch-wedge-impact method of fracture initiation, for the cooling apparatus, the support apparatus for the gun and weight, and for the trials of the various types of recording instrumentation and associated pickups.

Specimen A-1 was cut from a 3/4-in. plate of A-285 Firebox-Grade C steel. The test piece was 2-ft by 6-ft in plan dimension and was welded to the pullheads of the 600,000 lb screw-type testing machine. After this specimen was tested, a central 18-in. portion, which included the fracture, was cut out; the remaining end pieces, welded to the pullheads, were used for the pull plates in future 2-ft wide tests. All subsequent 2-ft wide specimens consisted of 3/4by 24- by 18-in. plate inserts, welded to the pull plates, to give an over-all plate specimen 2-ft by 6-ft in plan dimension. This small-scale specimen was geometrically similar in plan dimensions to the 6-ft wide plate specimens used for the later tests (6-ft wide by 18-ft long); in each case, the length was the clear distance between edges of the pullheads. All of the specimens were criented with the direction of rolling parallel to the long axis of the specimen and perpendicular to the direction of crack initiation. The plate numbers of these inserts are listed in Table 4 and, with the exception of Specimen A-1, the check analyses and mechanical properties of the steels are presented in Tables 2 and 3, and Fig. 10.

Ĩ

Several notch and wedge details were used in the various tests. In Specimen A-1, a tapered circular wedge was driven broadside into a tapered hole near one edge of the plate (see Table 4, and Figs. 13(a) and 14). The broadside wedging scheme was abandoned because of the torsional vibration which was evident in the recorded data. Edge-on wedging was adopted beginning with Specimen E-1. The details of the various types of notches and wedges are noted in Table 4 and Fig. 13.

-9-

As a result of the foregoing development work, the notch-wedge configuration shown in Fig. 13(c) was adopted. This method of initiation is an outgrowth of a method used by Robertson in England<sup>(4)</sup> and is similar in many respects to that used by the Standard Cil Development Company in their rests.<sup>(5,6)</sup> A theoretical impact of about 1200 ft-lb was established as sufficient to insure fracture initiation for the particular material and test conditions under consideration.

Some of the details of the fractures resulting from the tests summarized in Table 4 are shown in Figs. 14--17. The term "submerged crack," as used in Table 4, denotes a relatively short, wedge-driven crack that propagates only a few inches but does not cleave through the plate surface completely. It is characterized by a depression on the plate surface, which normally corresponds to a reduction in the plate's thickness of about 1 to 2 per cent. The internal surfaces of the submerged cracks shown in Fig. 17 were revealed by cutting out the notch region after the test and pulling the pieces apart statically. In this figure, the **S** (South) and N (North) latters in the specimen designations refer to the original plate orientation in the testing machine. The two submerged cracks for Specimen E-3 are found in the top half of the plate as indicated in Table 4. The extent of penetration of the criginal submerged crack is indicated by arrows in the figure.

In the case of Specimen E-11, a series of residual strain measurements was made along the notch line to study the effect of welding the insert to the pull plates. The welding produced tensile residual strains of 125 micro in./in. in the longitudinal direction of the specimen at the notch line.

#### 6. Cooling Apparatus

Since the beginning of the program, crushed dry ice has been used as the cooling medium. In the early tests, the dry ice was placed in wire baskets, which in turn were held in trays as indicated in Fig. 15; the specimen was then wrapped with insulation material and cloth as shown in Fig. 18. Later, a much more efficient wood and screen box was prepared to hold the dry ice. These boxes are described in Section 9 of this report.

### 7. Speed Detectors and Recording Instrumentation

7 | |

Ī

Ī

ł

In order to obtain a measure of the crack speed, it appeared that the best available method would consist of placing detectors (conducting strips or wires mounted perpendicular to the expected crack path) on the surface of the specimen. The breaking of the detectors would be monitored on a recording instrument to obtain a measure of the time required for the crack to propagate from one detector to the next. With a knowledge of the time of breaking and the distance between the detectors, the crack speed could be computed. As conductors, lamp black, fine powdered aluminum, pulverized charcoal, graphite, brittle copper wire, extruded bismuth wire and silver-printed circuits were tried. Stresscoat, shellac, Duco cement, and several commercial electronic insulating substances were tried as insulation and gluing bases. After considerable investigation, the two most promising types of crack speed detectors were found to be extruded bismuth wire (ranging from 0.006 in. to 0.012 in. in diameter), glued to charred sulphide paper with Duco cement, and silver circuits, printed on sulphide paper and then charred. Each of these detectors was glued to the surface of the specimen with Duco cement.

One of the biggest questions in connection with the use of such devices was the consistency of the detectors, i.e., did all the detectors break at the same strain? An attempt was made to obtain some measure of the consistency of the detectors by gluing a number of them to steel beam specimens, which in turn were placed in a rapid-loading device available in the laboratory. This device is capable of attaining a maximum load of 20 kips in 2 to 3 milliseconds. One of the beam specimens with detectors attached is shown mounted in the pulse loading machine in Fig. 19. After examining the records from these tests, it became apparent that slight eccentricities of loading, or unevenness of loading, could cause quite a variation in strain at the detector. Thus it was established that this was not a fair measure of the consistency of the detectors. Also, the

-11-

loading rate in these tests, on the order of 2 to 3 milliseconds, is considerably slower than the loading rate in the brittle fracture process.

Later in the program, Baldwin SR-4 Type A-9 strain gages (single-wire, 6-in. gage length) were used for crack speed detectors. Although they are somewhat more ductile than the other detectors, it was felt that the greater ease of application and smaller variation of dimensions and properties of these strain gages made their use more desirable.

Early in the program, a comparison was made on Specimen A-1 of the strain response as recorded on an oscillograph and an oscilloscope. In these exploratory tests, it was observed that the oscillograph did not have a frequency response great enough to provide accurate strain records; thereafter, oscilloscopes were used exclusively to record strain. In the test of Specimen E-11, the strains were recorded on a DuMont dual-beam oscilloscope and photographed with a DuMont 35-mm strip-film camera running at its fastest speed (10, 800 in./min). Even at this speed, however, the record was too condensed for satisfactory reading. Thus it was decided that future recording would require that the traces should sweep the scope face (time-wise) and be photographed on still film. However, the data from the test of Specimen E-11 were of considerable value in that the record showed crack speeds ranging from 1600 to 2700 fps, with speed increasing in magnitude as the crack progressed across the specimen.

ŝ

The test of Specimen E-10 resulted in a 3-in. submarged crack as noted in Table 4. In this instance, the partial fracture broke the trigger wire, energized all of the circuits, and provided a strain record of unusual interest. The test data indicated that, in the immediate vicinity of the notch, sizeable strains crack be expected; at distances relatively far from the crack, the strains were affected to a minor extent by the wedging force. This was the first definite indication that the notch-wedge-impact method of fracture initiation produced a much smaller strain response at some distance from the notch than would occur as a result of a



-- 12-

7

1

Ĩ

Į

propagating crac': in a complete fracture test. This same conclusion has been reached in connection with similar studies on 6-ft wide plates.<sup>(3)</sup>

## III. PRELIMINARY TEST SERIES--TWO-FOOT WIDE SPECIMENS

## 8. Specimen Material and Preparation

Lukens rimmed steel (Heat No. 16445; Laboratory designation Z1A, i.e., Steel Z, Plate 1A) was used for all of the specimens of the preliminary series of tests. The check analysis of this steel is presented in Table 2, tensile-test data in Table 3, and the Charpy V-notch results in Fig. 10. The V-notch in the Charpy specimen was oriented perpendicular to the plate surface, and the test bar was aligned parallel to the direction of rolling. This material had a Charpy V-notch 20 ft-lb value of about 70 F, which made it a desirable material for the particular type of test used in this investigation.

The ten Z1A series specimens (3/4-in. thick by 24-in. wide by 18-in. deep inserts) were cut from a 6-ft by 9-ft plate as shown in Fig. 20. As may be noted in this figure, the direction of rolling was in line with the vertical axis of the specimen, i.e., always perpendicular to the notch line. All specimens were prepared with two notches, one on each edge of the specimen, to provide a symmetrical specimen; the notch details are described in Section 5(b) of this report. The one-inch notch on each edge of the specimen resulted in a net section 22 in. by <math>3/4 in.

9. Test App ratus

The tests of this investigation were performed in a 600,000-1b screwtype testing machine. A typical test setup with all apparatus in place is shown in Fig. 21.

The brittle fracture was initiated at the notch by driving a tapered coldchisel wedge (approximately 16\* included angle, 5 1/2 in.long and weighing 1 lb) into the notch by means of the gas-operated piston device. The specimen

was cooled with crushed dry ice, held in containers fitted against each side of the specimen. A container is shown mounted in place on a specimen in Fig. 21 and is shown separately in Fig. 22. The central portion of the box was recessed to keep the dry ice from contacting the instrumentation in the vicinity of the notch line. This extremely efficient arrangement cooled the specimens from room temperature to approximately 0°F in about one hour.

## 10. Instrumentation

#### (a) <u>General</u>

All specimens of this series, with the exception of Test 1, were instrumented in essentially the same manner and with essentially the same equipment. The variation between specimens occurred in the specific number of channels allocated to strain measurements and to crack speed measurements. The instrumentation and recording equipment will be discussed in general terms; the reader is directed to the actual records for the specific arrangements for a given test.

(b) Strain Gages, Speed Detectors, Triggers and Thermocouples.

Baldwin SR-4 Type A-1 strain gages (13/16-in. gage length) were used for Tests 1, 5, 6, 7 and 8, and Baldwin SR-4 Type A-7 strain gages (1/4-in. gage length)were used for Tests 9, 10 and 11. The active strain gages, as contrasted to those used only for static monitoring purposes, are hereafter commonly referred to as dynamic strain gages. These dynamic strain gages form a part of a circuit connected to an oscilloscope during the fracture propagation. When this preliminary series of tests was started, three types of speed detectors were being utilized: (1) single-wire SR-4 Type A-9 strain gages (6 in. gage length), (2) single-wire silver-printed paper strips (charred), and (3) small-diameter extruded bismuth wire. All of these, with suitable insulation and lead attachments), were cemented to the specimen with a thin layer of Duco cement. As the testing on the various phases of the program progressed, it became apparent that the Type A-9 strain gages were the easiest to install and seemed to provide results as consistent as the other types. Beginning with Test 9, these



-14-

Type A-9 strain gage detectors were used exclusively for speed detectors, while silver-printed detectors were used exclusively for triggering the instrumentation. Typical examples of specimens with the various types of instrumentation are shown in Figs. 23--25.

Some difficulty was experienced in obtaining reliable static strain readings during cooling, until it was realized that an equal length of lead wire for each gage must be placed in the cooled region. This <u>applied</u> to compensating gages as well as active strain gages. After the lead wire lengths were properly adjusted, the discrepancy in strain readings between those taken at room temperature and during cooling was almost negligible.

All of the instrumentation on the specimen was covered with a plastic curtain before cooling to minimize the amount of condensation forming on the gages and wiring and to prevent stray pieces of dry ice from grounding the gages. Copperconstantan thermocouples were used to measure temperature, and the temperature readings were recorded automatically on a Micromax strip-chart recorder during the cooling process.

(c) <u>Recording Equipment</u>

Į

At the time these specimens were tested, a maximum of five channels of high-speed cathode-ray oscilloscope equipment was available for recording. This equipment consisted of two dual-beam cathode-ray oscilloscopes (DuMont types 322 and 322a), modified to provide greater sensitivity, and one Tektronix type 512 oscilloscope driven by a Tektronix Model 122 preamplifier. The recording instrumentation is shown in Fig. 26.

All traces were recorded photographically as a function of a common time base supplied from the Tektronix oscilloscope. This same electronic sweep generator provided the desired blanking and intensifying signals to minimize fogging of the record before and after the test period.

-15-

The four DuMont channels were optically combined and superimposed on a single frame in the interests of maximum photographic definition. The cameras used were the DuMont 321, which served as a single frame camera for the four DuMont channels, and a 35-mm Exacta V, used for the Tektronix unit. The recording equipment is shown in block diagram form in Fig. 27.

The DuMont 322 sensitivity was sufficient to allow about 1-1/2 in. of trace deflection for 1000 micro in./in. strain; the 322a sensitivity was less than this with 1000 micro in./in. strain deflecting the trace about 1/2 in. Whenever possible, the 322a traces were used to record the highest magnitudes or signals (described in Section 10d) other than strains. The frequency response of both units was flat within 5 per cent from zero to 100 kc and down not more than 50 per cent at 300 kc. Since the majority of records taken were of the order of two or more milliseconds sweep time, and the recorded signals did not approximate step functions, the latter response was considered adequate.

The frequency response of the Tektronix 512 unit operating off the Model 122 preamplifier was essentially limited by the characteristics of the preamplifier. This amplifier has a bandwidth of 0.2 cps to 40,000 cps. Care was taken to insure recording of signals whose shapes could be passed within this band, and all records were checked to make sure that recorded rise times did not closely approach this upper limit. The sensitivity of the combination was more than adequate for these tests, although the low frequency cutoff did affect the calibration procedure.

#### (d) Input Circuits

The signals fed to the recording equipment consisted of a sweep-triggering pulse, strain signals and crack detector signals. These were used respectively to start the recording equipment, to provide a series of strain signals that were recorded as strain-time curves, and to time the breaking of the crack detectors. In the case of the latter signal, the detectors opened an electrical circuit as they broke and fed step voltages to the recording channel. The amplitudes of the steps were in the ratios of



-16-

1, 2, 4, 8 and 16. Thus each step of different magnitude could be identified with the particular detector to which it was connected and allowed positive determination of the sequence of detector failures.

The sweep was triggered when a circuit was opened by the breaking of a trigger detector. This runoved a bias signal from a triggering thyratron and allowed it to start conducting. The step voltage, which resulted from the initiation of conduction, was fed into the standard circuits of the Tektronix 512. The thyratron was not added until approximately midway through this series of tests. Its function was to prevent multiple sweeps on the single recorded frame. The multiple sweeps obscured the traces of interest and were triggered by such things as chatter of the initiating wedge and accidental grounding of the trigger remains. With the thyratron in the circuit, reinitiation could not occur until the thyraton was reset manually.

The strain gages were connected in the customary wheatstone bridge circuit with one active and three dummy gages. These gages were excited by direct current and their outputs fed to the recording channels. The common lead for all the bridges was grounded. Typical input circuits to the recording instrumentation are shown in Fig. 28.

## (e) <u>Calibration</u> and <u>Measurement</u> Procedures

an Ser

Calibration of the strain measuring channels followed the customary procedure of shunting the gages with a resistance whose equivalent strain value is known. Both the active arm and the adjacent dummy gage were shunted successively, giving a tension and a compression calibration. Only one calibration value was used inasmuch as other tests indicated that the linearity of the recording system was adequate within the limit of resolution of the record. The crack detector calibration was obtained by successively opening switches in series with the various detectors and recording the trace steps. These calibration switches and circuits are indicated in Fig. 28.

When the DuMont type-321 camera was used, the film was moved slowly past the lens as the various calibrating switches were operated. This resulted in a calibra-

E

F Í Li

\_\_\_\_\_

1

1

4.1.1.1.4

Ţ

j

j

]

15 - 5- <del>2</del>1

14 M (1985) -

tion record of the type shown in the lower portion of Fig. 29. A typical test record taken with the DuMont equipment also is shown in the upper portion of Fig. 29.

Because the Tektronix oscilloscope had a low frequency cutoff point and because the Exacta V camera did not permit operation as a strip-film camera, a different calibration technique was used with this unit. A free-running sweep was applied to the scope with the camera shutter open. The calibration resistance was then shunted across the desired gage. The result of the above operation was that the trace remained at "zero" until the resistor was connected and then stepped to a value corresponding to the amount of the calibrating signal. This step decayed exponentially, and successive traces showed this exponential decay as a darkened area on the negative. The actual calibration value is that distance between the zero line and the maximum displacement of the trace. Successive frames were used for tension and compression calibration. The lower and right portion of Fig. 30 illustrates the step and decay phenomenon for the Tektronix unit. The chopped decay actually appears as a solid band as can be seen from the photograph. A typical test record taken with the Tektronix unit also is shown in the upper left portion of Fig. 30.

ļ

Ĩ

ļ

1

1

]

Î

1

]

The time axis was calibrated by putting a time struct of known frequency on all channels simultaneously and photographing one sweep immediately after the test was completed.

All horizontal deficition plates were connected in parallel and were driven from a common amplifier. However, individual construction of the various guns and deflections systems results in slight horizontal displacements between the traces and in slight differences of deflection sensitivity. For these reasons, it was necessary to calibrate all traces with a simultaneous signal. One phase of this operation that may be slightly questioned is the time lag between the actual test and the calibration of the horizontal sweeps. There is a parallel question, of course, in calibrating the vertical system before the test period. However, the question of stability of gain magnitude and trace deflection was studied and considered to be satisfactory on the basis of the consistency of trace lengths and locations obtained from the various tests in a series of investigations.

(f) Data Reduction

è

The only features of data reduction in this investigation that may not be standard were the method of tying the various traces together with respect to time and the significance of the time axis values.

In general, some arbitrary point was taken along the sweep length and called "zero time." This may or may not correspond to the earliest point on the recorded traces. The point was usually selected near the early portion of the sweep at the first peak of the time-calibrating sine-wave. This was done to provide a convenient reference point that would be common to all traces. The record was then reduced in the customary manner of reading strains against time, or of noting the times at which the detectors failed. Individual traces were read with individual calibrations on both the time and strain axes. The result is a series of correlated measurements with an arbitrary zero time.

As a result of this procedure, a plot of the reduced data may show values beginning at a negative rime. The earliest time noted for any trace (it may be before or after the appirarily selected zero time) was some finite but unknown amount of time after the breaking of the sweep triggering wire (approximately 20 microseconds), and was a completely unknown amount of time after the initiating wedge enters the plate. This time has been tacitly assumed small.

In plotting the data for this report, zero time was taken as the earliest recorded time for all traces for a particular test; thus, the zero times noted are arbitrary and are not common to all tests, nor are they related to the time at which the fractures initiate.



## 11. Test Procedure

The steps involved in performing a test are listed in order as follows:

- 1. The specimen is prelocied at room temperature and the static strain values are recorded.
- 2. Dynamic recording instrumentation is connected and checked.
- 3. Dry ice is placed in the cooling containers and cooling begins.
- 4. About ten minutes before actual test time (as estimated from the cooling rate), the calibration traces are recorded; the specimen is loaded and static strains are recorded.
- 5. The gas-operated piston device is pressurized, instrumentation readied, and when the desired temperature is reached, the piston device is fired manually.
- 6. After the test, the time calibrations are recorded and all strain gages are checked statically while cold, and again after the specimen has warmed to room temperature.

## 12. <u>Results and Interpretation of Tests</u>

#### (a) <u>General</u>

A summary of this preliminary series of tests is presented in Table 5. The final test made as a part of the initial development work is listed as Test 1 (Specimen E-18) in this table. It is included with this series of preliminary tests because an excellent record was obtained, and because it was essentially the basis for the Z1A series of tests reported here.

After completion of the development work, it seemed desirable to run a series of tests of 2-ft wide specimens. There were three main reasons for this series: first, to obtain additional measurements of the speed of crack propagation and of the strain pattern at selected points; second, to check on the consistency of the data by running several duplicate tests; and third, to further the development of various items in preparation for the testing of 6-ft wide plate specimens.

As indicated in Table 5, the tests of this particular phase of the program were divided into three groups. The first group (Tests 2--4) was run to investigate the fracture characteristics of the particular steel stock. The results indicated that brittle fractures could be expected to propagate consistently at an average net stress of 18,000 psi, a temperature of about  $0^{\circ}F$ , and with an external impact of 1200 ft-lb for fracture initiation. These values of stress, impact, and approximate temperature were used for all of the tests of the second and third groups, the instrumentation then being the only variable.

Ē

ļĮ

F

R

li

lį

1

-

٠ţ

In general, all of the second group of specimens (Tests 5--8) were instrumented in an identical manner, and all of the third group of specimens (Tests 9--11) were likewise instrumented in an identical manner. Exceptions resulted when an additional channel of instrumentation became available and when certain gages failed at the last moment.

The scaled record, instrumentation layout, and position of the fracture for each of the instrumented specimens are presented in Figs. 32 through 39. In these figures, the nomenclature should be self-explanatory, with perhaps the exception of  $Y_{c-g}$ , which is the vertical distance from the crack to the gage. All strain diagrams are plotted beginning at the initial iest-load strain; thus the strains as shown may be considered to be absolute values. The testload strain values were obtained for each particular gage during the static preloading at room temperature. The crack speeds computed from the detectors are tabulated in Table 6.

Of the seven instrumented specimens, only four provided completely satisfactory records. Considering the stage of development of the work, tests, and instrumentation, however, this situation was believed to be very encouraging.

-21-

## (b) Test 1 (Specimen E-18)

Specimen E-18 was tested at an average net stress of 25,000 psi, a temperature of 13 F, and with an external impact of 1200 ft-lb for fracture initiation. A print of the actual test record is shown in Fig. 31, and the scaled record, instrumentation layout, and position of fracture are presented in Fig. 32. The speed detectors indicated crack speeds of 2400 to 4200 fps, as noted in Table 6. The two vertically oriented strain gages (Fig. 32) showed absolute peak strains of about 1750 and 2500 micro in./in. respectively, followed by a rapid drop to absolute zero. No measurable permanent set in the strains was evident.

(c) First Group (Tests 2, 3 and 4)

The first three specimens of the ZIA series were tested without any instrumentation. The purpose of the tests was to find a combination of stress, temperature, and impact that would insure the propagation of the brittle fracture across the 2-ft wide plate. This group of tests was necessary since plates from this particular heat of steel had not been used previously.

It appeared desirable on the basis of previous work to maintain the impact energy for crack initiation at 1200 ft-lb. The problem thus was reduced to selecting the critical combination of stress and temperature that would provide complete fracture. The sequence of adjusting the stress and temperature can be followed in Table 5.

After the complete fracture in Test 2 at an average net stress of 16,000 psi and a temperature of 0°F, it was decided to alter only the stress on the next test. Test 3, at a stress of 14,000 psi, resulted in a 4 1/2-in. submerged crack. This tended to bracket the stress level for initiation and propagation at 0°F.

Test 4 was made to see if a crack would propagate at a higher temperature (20 F), but at the same stress as used in Test 2; the result was a 1-in.

an 👘 👘

ه مو بر و و و و



submerged crack. Another test on the same insert, but on the opposite notch and at a higher stress, resulted in a 2-in. submerged crack. It appeared that complete fracture at 20 T would require a higher stress or perhaps higher impact energy for fracture initiation.

Thus it was concluded that a brittle fracture could be propagated consistently across the plate at an average stress of about 18,000 psi on the net section, at a temperature of about 0°F, and with an external impact energy of 1200 ft-lb for fracture initiation.

(d) Second Group (Tests 5--8)

1

- -

÷.

~.

1

ļ

ŧ

Ι

The four specimens of this second group were instrumented with strain gages and speed detectors. Since only four channels of instrumentation were available for the first three specimens, two channels were used for strain and two channels were used for detectors. One additional channel became available for Test 8, and this provided three channels for strain measurements.

Dynamic strains were recorded for two vertically oriented strain gages mounted at the mid-width of the plate,  $1 \frac{1}{2}$  and 6 in. above the notch line. The reason for mounting one dynamic strain gage above the other at the mid-width of the plate was to investigate the change in strain pattern with increasing distance from the fracture path. In Test 8, the additional channel of instrumentation was used for a vertically oriented strain gage, located 18 in. from the striking edge and  $1 \frac{1}{2}$  in. above the notch line.

Each specimen also had a number of strain gages which were used to monitor the static strain values at various locations on the plate. In general, after Test 5, those gages that were used for dynamic strain readings had two companion gages, one mounted alongside the dynamic gage and the other mounted on the opposite surface of the specimen. As a part of the preloading operation at room temperature, all strain gages were read statically. Each specimen of this group had five detectors mounted on each side. The detectors were mounted back-to-back, and all five detectors on one side were connected into one channel of the instrumentation. Whe speed detectors for this group of tests were concentrated toward the striking edge to check the variation in speed as the fracture progressed toward the center of the specimen. Generally, at least one detector was placed beside a dynamic strain gage to check the detector breaking time with the response of the strain gage.

Although there were five speed detectors on each side of the specimen mounted back-to-back, the detectors on each side were of different types. Since the consistency of even the same type of detector mounted back-to-back is questionable, the use of different types on opposite sides of the plate makes a cross-check of the advancing crack front unreliable. Moreover, it is impossible to state at what stage of crack development any one type of detector breaks. In some of the earlier work, it was noted that the passing of a submerged crack under a detector caused the detector to break. Such behavior tended to verify that the speed detectors are relatively sensitive to the passage of the crack, and that the speed values obtained from the detectors were fairly representative of the average crack speed. This belief is further borne out by the fact that in the third group of tests, Section 12(e), the speeds determined from the times of peaking of the strain traces as the crack approached and passed the gages approximately checked the speeds computed from the detectors.

The record shown in Fig. 33 for Test 5 is incomplete because of an incorrect choice of sweep time. Since the one-millisecond sweep time used for Test 1 resulted in a complete record, this same total sweep time was chosen for Test 5. However, for those specimens in which the fracture was initiated from a saw-cut notch in the region of a sheared edge (Test 5 and Test 7), there was a time delay in the initiation. A study of the data for these two tests indicates that the time required to propagate the first 1 3/4 in. beyond the first trigger is about 600 to 700 microseconds. This is to be compared with a corresponding value of about 150 microseconds for those specimens in which the crack started from a notch in interior plate material. The difference in fracture texture corresponding to the two types of initiation regions is discussed in Section 13.

4

- -

• -

• •

- •

4

**\_**..

1

-

1

The strain oscillations shown in Fig. 33 are not easily explained, unless they are the result of the initial propagation resistance mentioned in the preceding paragraph. However, this same type of initial strain behavior was not apparent in the record of Test 7 (Fig. 35), which experienced a delay of the same magnitude as Test 5.

In Figs. 34--36, it will be observed that the sharp, high strain peaks occur for those gages nearest the fracture path. However, the vertically oriented strain gages mounted 6 in. above the notch line show strain values that increase from time zero, as contrasted to the gages mounted closer to the crack that show essentially a steady or decreasing value of strain before the fracture approaches. The upper gages (those at the greater distance from the notch line) peak out at a smaller strain value but at an earlier time. This behavior was not entirely unexpected since the upper gage, by virtue of its position, can perceive the strain response sooner than the gage nearly in line with the fracture. The strain decay is most rapid for those gages near the fracture path, and a marked time-attenuation in gage response is noted for those gages 6 in. from the fracture path. The strains generally return to the absolute zero values after fracture. The variation in levelingoff strain may be caused in part by relaxation of residual strains, inelastic strain resulting from fracture, and stretching of the lead wires after fracture. The cyclic oscillations of the strains upon returning to absolute zero have been noted to check approximately with the natural frequency of the fractured half-specimen.

In Test 6 - 8, it will be observed that the detectors alongside the dynamic strain gages broke at about the same time, or slightly later than, the time at which the strain traces peaked.

-25-

### (e) Third Group (Tests 9--11)

In the third group of tests, attention was concentrated on the strain pattern in the vicinity of the fracture. The instrumentation for the third group was much the same as that for the second group, except for the changes noted below. Beginning with Test 9, SR-4 Type A-7 strain gages were used. The speed detectors were single wire SR-4 Type A-9 strain gages. Only one set of detectors was distributed more or less uniformly across the width of one side of the specimen. This resulted in one channel of speed detectors and four channels of strain. One of the latter strain channels was connected to a strain gage, which was oriented horizontally and situated adjacent to a longitudinal gage at the mid-width of the plate. Photographic trouble resulted in the loss of all of the records for Test 9, with the exception of one vertically oriented strain gage. Also, the data beyond 0, 59 milliseconds in Test 11 (Fig. 39) is questionable because of severe overlapping of the traces.

The stress-strain diagrams for the static preioading operation for Test 10 (before cooling) are presented in Fig. 40, and a similar diagram for the static readings during the cooling process is presented in Fig. 41. The position of the static strain gages is shown in Fig. 38. In general, the "before cooling" and "while cooling" values show reasonably close agreement. The difference in strains may be due in part to the small differences in the length of the lead wires, as noted in Section 10(b). Too, residual strains relieved by the loading process may have caused part of the discrepancies.

Since all of the vertically oriented dynamic strain gages are near the crack path, the records show relatively sharp strain peaks. In these particular tests, vertically oriented strain gages at an essentially constant distance from the crack path exhibit strain peaks that increase in magnitude as the distance between the gage position and the starting edge becomes greater. Generally, it is noted that as the distance between the strain gage and fracture path increases (for example,

-26-

compare Tests 10 and 11), the strain peak amplitude decreases, and the pulse time increases.

The horizontal strain gage mounted adjacent to the vertical strain gage at the mid-width of the plate (Fig. 38) shows a somewhat different behavior. As the crack approached the gage location, the horizontal strain reached a maximum, proceeded to a sudden minimum at the same time the vertical gage reached its maximum, continued to attain another maximum, and then exhibited cyclic oscillations.

In Tests 9 through 11, a detector was placed near each of the vertically oriented dynamic strain gages to check the detector's breaking time with the strain response. In general, the detectors broke after the peaking of the corresponding strain gage; this is logical because not only were the detectors on the far side of the strain gage, but theoretical considerations indicate that the strain gage should peak before the fracture reaches the gage location. Further evidence of this agreement is observed in Test 11, where the fracture path is farther away from the gage locations, and the time differences are greater.

هن.

**.** (

3

.

]

4

• 1

-j

1

In general, there does not appear to be any correlation between permanent set in the strain readings and distance of the gage from the fracture surface. For example, in this series of tests, the strain residuals ranged from 200 to -100 micro in./in.

A typical temperature-time relationship for Test 9 is shown in Fig. 42. The uniformity of the cooling is apparent from the temperature values recorded in this figure. The bottom portion of the curve has been expanded in Fig. 43 to show the slight temperature rise that was observed immediately after fracture. This rise in temperature can very likely be attributed to the energy released during fracture. The fact that the curve starts to drop again merely indicates that the cooling tanks against the specimen were still cooling immediately after the test. However, thermocouple No. 4, which was 6 in. from the fracture, also showed the same increase in temperature which suggests that the change may have been caused by some other factor. A comparison of the various records in each of the groups reported here shows that, in general, consistent records are obtained for similar test conditions and instrumentation locations. This statement is particularly true for the strain traces, if the position of the gage with reference to the fracture is taken into consideration. For the first few lests, the crack speeds (Table 6) exhibited . a tendency to increase with crack length; in the later tests, the crack speeds exhibited a tendency to reach a plateau after the first 6 to 12 in. of crack travel. The variations in crack speed may be due in part to differences in breaking properties of the detectors as noted in Sections 7 and 10(b), and as later studies indicate, a discontinuous surface fracture may account for some of the detector and strain gage anomalies that have been noted. (3)

## 13. Crack Path and Texture of Fracture Surfaces

Photographs of the plate fractures are presented in Figs. 44 through 52. In these figures, a string is stretched between the notches to help outline the path of the fracture with respect to the notch line. No preference for the crack to go above or below the notch-line was noted. The secondary cracks that often started from the notch cut at the far edge can be clearly observed in the photographs. Generally, the secondary crack joined the main fracture and resulted in a detached piece of plate material. It is believed that these secondary cracks may be the result of the localized high tension and other factors that occurred. toward the end of the test. Various views of the detached pieces resulting from the secondary cracking are shown in Fig. 53.

The texture of the fractures may be noted in Figs. 44 through 52. The shear lip associated with all of these fractures was very small and almost imperceptible. In a careful examination of the fractures, it was noted that portions of the surface exhibited a coarse texture while other portions were fine. It was thought that there might be a correlation of this texture with the crack speed. However, after further study, it was found that, in general, no correlation of the

-28-

texture with the speed was evident. In Tests 2, 5 and 7, in which the fracture was initiated from a notch in the region of a sheared edge, the first several inches of the fracture surface had a coarse appearance. This may be seen in Figs. 45, 46 and 48. An enlarged view of this tough region is shown in Fig. 54, together with a view of the initiation region near a flame-cut edge; in the case where the edge was flame cut, none of the fractures exhibited the tough appearance. This interesting observation may perhaps be visualized more easily by referring to Fig. 20, which shows the layout of the specimens on the original plate. This behavior was not exhibited by Specimens Z1A8 and Z1A10 because their starting edges were located about 1/2 in. in from the sheared edge of the original plate (about 1/2 in. of the original sheared edge was burned off).

#### IV. SUMMARY

The object of this program is to study the propagation of brittle fractures in wide steel plates. This report describes the early development work on the program and the subsequent preliminary series of tests of 2-ft wide plate specimens.  $\checkmark$ 

Initially, two methods of fracture initiation were investigated, the powder detonator bolt, which involved the use of an explosive, and the notch-wedgeimpact method. Although attractive for several reasons, the detonator bolt method failed to initiate any fractures and thus was dropped from further consideration. As a result, the notch-wedge-impact method of fracture initiation has been used for all plate iests in this program to date. Other development work included specimen cooling, instrumentation, and details of specimen geometry.

When the development work had progressed to a satisfactory stage, a series of tests of 2-ft wide specimens was made. These tests involved the surface measurement of crack speed and strain pattern while the fracture was propagating. Their

-29-

-i

results may be summarized as follows:

- 1. Crack speeds ranging from 1150 to 5900 fps were recorded.
- Absolute peak elastic strains as high as 2500 micro in./in.
  (0.0025 in./in.) have been recorded in the vicinity of the fracture.
- 3. For vertically oriented dynamic strain gages, as the distance from the fracture to the gage increases, the magnitude of the peak strain decreases, and the pulse time increases.
- 4. No correlation of crack speed with texture was noted.
- 6.5. A sizable delay in the time necessary to start full propagation was noted for cracks initiated in the vicinity of a sheared edge.

<sup>4</sup> A comparison of the records from each group of tests indicates that, within reason, consistent data were obtained at similar gage locations under comparable test conditions.





#### REFERENCES

1

Ĩ

Į

F

1

3

 Wilson, W. M., Hechtman, R. A., and Bruckner, W. H., <u>Cleavage Fractures</u> of <u>Ship Plates</u> (Engineering Experiment Station Bulletin Series No. 388), Urbana: University of Illinois, 1951.

-31-

- Hall, W. J., Mosborg, R. J., and McDonald, V. J., "Brittle Fracture Propagation in Wide Steel Plates," <u>The Welding Journal</u>, 36:1, Research Supplement, 1s--8s, 1957.
- Lazar, R., and Hall, W. J., <u>Studies of Brittle Fracture Propagation in Six Foot</u> <u>Wide Structural Steel Plates</u> (Civil Engineering Studies, Structural Research Series No. 136), Urbana: University of Illinois, 1957.
- 4. Robertson, T. S., "Propagation of Brittle Fracture in Steel," <u>Journal of the Iron</u> and <u>Steel Institute</u>, vol. 175, pp. 361--374, 1953.

- Feely, F. J., Jr., Hrtko, D., Kleppe, S. R., and Northup, M. S., "Report on Brittle Fracture Studies," <u>The Welding Journal</u>, 33:2, Research Supplement, 99s--111s, 1954.
- Feely, F. J., Jr., Northup, M. S., Kleppe, S. R., and Gensamer, M., "Studies on the Brittle Failure of Tankage Steel Plates," <u>The Welding Journal</u>, 34:12, Research Supplement, 596s--607s, 1955.
- 7. Williams, M. L., "Analysis of Brittle Behavior in Ship Plates," <u>ASTM Special</u> <u>Technical Publication No. 158</u>, pp. 11--44, 1953.
- Puzak, P. P., Schuster, M. E., and Pellini, W. S., "Crack-Starter Tests of Ship Fractures and Project Steels," <u>The Weiding Journal</u>, 33:10, Research Supplement, 481s--495s, 1954.
- 9. Mylonas, C., Drucker, D. C., and Isberg, L., "Brittle Fracture Initiation Tests." <u>The Welding Journal</u>, 36:1, Research Supplement, 9s--17s, 1957.
- 10. Boyd, G. M., "The Propagation of Fractures in Mild-Steel Plates," Engineering, pp. 65--69, January 16, 1953.
- 11. Wells, A. A., <u>The Brittle Fracture Strength of Welded Steel Plates</u> (Paper No. 6), The Institution of Naval Architects, presented at March 22, 1956, meeting.

12. Wells, 7:2, 34r--P ·56r, "The Mechanics of Notch Brittle Fracture," 1953 Welding Research

- 13. Roberts, neering, pp. D. K., 820-821, and Wells, December 24, 2 A. "The Velocity of Brittle Fracture," Engl-1954.
- 14. Orowan, New York: John Willey & Sons. "Fundamentals of Fatigue and Fracture of Metals" (MJT Symposium), Inc: g 154-155, 1952.
- 15 Irwin, can Society for Metals, ဂ R "Fracturing and Fracture Dynamics, vol. 40 A, ΰ 147. 1948. Ξ Transactions of the Ameri-
- 16. Irvin, Strength, " ត្ 20 The and Kies, J. A., Welding Journal "Critical Energy Rate Analysis of Fracture , 33:4, Research Supplement, 193s--1989; 193s--1989, 1954.
- 17. Fettahlicglu, of Illinois), in Structural , O. A., <u>A Preliminar</u> <u>Steel</u> (M. S. Thesis 1956. submitted to the Investigation of Brittle Graduate College, ture Propagation University

4
Results	Pursee of Test			E 1 SUMM	TABI
	Purpose of rest	Temp. (F)	Average Stress on Net Section (ksi)	Machine Load (kips)	Tes: No.
is from plates $10^{-1}$ of 2- x 24-in. (see Figs. ble with two 1/16 in.	d on E steel speciment ens were $3/4 - x \ge 1/2$ of a 5/8 in. drilled ho s (see Fig. 4).	ne conduc hree spect t consiste pecimen as	ving nine tests we of the following t rs for the first tes	of the follow dimensions Stress raise	All 17-A. The 1 and 5).
Highly developed slip line pattern in vicini- ty of hole but no indi- cation of fracture.	To determine the ef- fect of the explosive load under the stat- ed test conditions.	12	33.5	ler's saw-cu 44.0	long jewel 1-DB
diameter punched hole	s consist of a 5/8-in.	ing two te	ers for the follow	Strags rais	
No evidence of slip lines, enlargement of hole, or fracture. Un- burned powder showed	Same as test 1-DB	5	30.0	4).	(see Fig. 2-DB
<ul> <li>that pressure reached ceiling value.</li> <li>No evidence of slip lines or fracture. Di- ameter of hole enlarg- ed 0.005 in. in direc- tion of specimen axis</li> </ul>	Same as test 1-DB, except at higher stress.	20	35.8	50.5	3-DB

In tests 4 through 8, the specimens are 12 in. wide (see Fig. 6). Stress raisers for the following group of tests are one 5/8-in. drilled hole with jeweler's saw-cuts and one 5/8-in. diameter punched hole. In test 4-DB, the insert plate was 12 in. long. The succeeding three tests (5-DB, 6-DB and 7-DB) were all made on the same insert specimen (9 in. in length).

. .

ယ် မှ

Test No.	Machine Load (kips)	Average Stress on Net Section (ksi)	Temp (F)	Purpose of Test	Results
4-DB	242.0	30.0	10	To attempt initiation of a brittle fracture with the detonator bolt in a 12-in, wide plate.	No fracture. Heavy yield patterns. Aver- age diameter enlarge- ment of 0.007 in.for punched hole and 0.015 in. for drilled hole.
5-DB	242.0	30.0	10	To check the yield pattern from static axial tension only in a 12-in, wide specimen. Detona- tor Bolt was not fired.	Very small yield pat- tern caused by axial tension alone.
In the	next two test	s the bolt was use	d with a	hydraulic pump as a stat	tic pressurizing device.
6-DB	242.0	30.0	60	To determine the ef- fect of hydraulic pres- surizing of a drilled stress raiser.	Bolt seals broke at a hydraulic pressure of 33,000 psi.
7-DB	300.0	37.2	60	To attempt to initiate a brittle fracture by hydraulic pressurizing at a higher stress than used in Test 6-DB.	No evidence of fracture. Bolt seals broke at a hy draulic pressure of 22,000 psi.
8-DB	344.9 (at failure)	42.7 (at failure)	-2	To determine nominal breaking stress of a specimen subjected to only static load. De- tonator bolt was not used.	Complete brittle fracture initiated in punched hole after considerable yield- ing (see Fig. 8).

TABLE 1 (Continued)

ين ۲

Test No.	Machine	Average Stress	Temp.	Purpose of Test	Results
	Load (kips)	on Net Section (ksi)	(1)		

The following specimen was 9 in.  $\times 3/4$  in. at the net section (see Fig. 7). Stress raisel is one punched semi-circular hole (5/8 in. diameter) on edge of specimen. Specimen was eccentrically loaded. Detonator bolt was not used.

9-DB	292.7 (at failure)	44.9	~5 at stress raiser. ~10 at far sido	Eccentric tension test to investigate possible stress correlation with previous test.	Complete brittle frac ture after consideral yielding (see Fig. 9

-35-

-36-

TABLE 2 CHECK ANALYSES OF STEEL PLATE MATERIAL

			Chen	ical Com	position	in Per	Gent		
Material (Plate No.) Heat No.	C	Mn	Р	S	Si	Cu	Cr	Ni	AI
Steel E (16-1)	0.20	0.33	0.019	0.031	0.04	0.17	0.11	0,62	0.003
20279 Steel E (17-A)	0.21	0.34	0.019	0.030	0.01	0.13	0.12	0.19	0.003
20279 Rimmed Steel	0.18	0.42	0.013	0.031	0.02	0.23	0.07	0.14	0.003

## TENSILE TEST DATA OF STEEL PLATE MATERIAL TABLE 3

		(Standard AST)	M 0.505-in. di	a. specimens)	
Material (Plate No.) Heat No.	<del></del>	Lower Yield Strength (ksi)	Maximum Strength (ksi)	Per Cent Reduction of Area	Per Cent Elongation in 2-in.
Steel E (16-1) 20279	(L) (T)	30.5 29.6	61.3 60.7	60.3 56.3	35.2 35.2
Steel E (17-A) 20279	(L) (T)	32.0 31.8	65.0 54.4	56.7 53.7	35.8 31.0
Rimmed Steel (Z1 <b>A)</b> 16445	(L) (T)	34.7 35.2	68.1 68.7	57.6 51.6	36.5 31.2

(L) Average of two specimens taken parallel to the direction of rolling.(T) Average of two specimens taken transverse to the direction of rolling.

Ĩ

l

1

-1

1

1

1

1

3

1

1

1

3

1

1

4

والدر المترفقان الم

Specimen Insert No.	Steel Material (Plate No.)	Insert Test No.	Initial Load (kips)	Average Stress on Net Section (ksi)	Type of Notch and Wedge*	Theor. Impact Energy (ft-lb)	Average Temp. (F)	Remark s
A-1	A-285	1	135	8.6	A	675	8	No fracture
	Firebox	ż	180	11.4	A	1100	2	No fracture
	Grade C	3	225	14.2	A	1320	2	No fracture
		4	284	18.0	А	2200	-10	Complete fracture
E-1	E Steel	1	212	14.0	A-1	410	-10	No fracture
	(16-1)	Z	250	16.5	A-1	410	2	No fracture
E-2	E Steel	1	223	14.0	в	700	- 9	No fracture
	(16-1)	2	241	15.0	С	700	26	Short submerged cracks to special slots
		3	241	15.0	C-1	700	28	2 3/4-in. submerged crack
E-3	E Steel (16-1)	1	247.5	15.0	C-2	700	26	2 1/2-in. submerged crack
		2	255	17.0	C2	700	28	7/8-in. submerged crack
		3	252	18.0	C-2	700	26	Re-strike of the same notch as Test 2; slight extension of the submerged crac
E-3		4	247.5	15.0	C-2	700	6	No fracture
(Bottom ) of origina Specimer	alf al 1 E-3}	5	247.5	15.0	C-2	1200	0	Complete fracture

-37-

TABLE 4 SUMMARY OF DEVELOPMENT TESTS OF TWO FOOT WIDE PLAIN PLATE SPECIMENS

\*A description of the types of wedges and notches used can be found by referring to their key letter at the end of this table. (Continued) TABLE 4

Specimen Insert No.	Steel Material (Plate No.)	Insert Test No.	Initial Load (kips)	Average Stress on Net Section (ksi)	Type of Notch and Wedge	Theor. Impact Energy (ft-1b)	Average Temp. (F)	Remarks
E-11	E Steel		165	10.0	C-2	500	72	Striking test: no fracture
; I	(17-A)	7	165	10.0	с- 2 С-2	1200	72	Striking test; no fracture
		۳.	272	16.5	ဂို	1200	30	Complete fracture
E-10	E Steel	1 2	273 285	16.5 19.0	2 2 2 0	1200 1200	39 36	2-in. submerged crack 3-in. submerged crack
-	N-111		F	ype of Notch and	Wedge			

3-deg tapered wedge. Details are shown in Fig. 13(a). 4

Similar to wedge type A, except the notch is in the edge of the specimen. Å-1

Circular tapered wedge, 20-deg included angle. Details are shown in Fig. 13(b). ø

cut. Some special diagonal saw cuts were made above and below the slot to concentrate the wedging 7/8-1n. four blade hacksaw cut followed by 1/4-in. single hacksaw cut and 1/8-1n. jeweler's sawaction, but this was not successful. O

C-1 Same as C without the special saw cuts.

 $s_{a}$  wout. The outside edge of the notch was ground to fit the tapered wedge. This notch was used C-2 7/2-in. four-blade hacksaw cut followed by 1/16-in. single hacksaw cut and 1/16-in. feurler's in all subsequent tests noted in this report. Details are shown in Fig: 13(c).

T-transf

	TABLE	5 PRELI	MINARY TEST SERIE	s - Two foc	T WIDE SPECIMENS
Test No.	Specimen No. and Date of Test	Initial Load (kips)	Average Stress on Net Section (ksi)	Average Temp. (F)	<b>R</b> emark s

These tests were conducted on 2-ft wide specimens of rimmed steel in the 600,000-lb Riehle testing machine. The brittle fracture was initiated by the notch-wedge-impact method with an impact of about 1200 ft-lb.

The test piece was an insert (3/4 - x 18 - x 24 in.) welded to the 3/4-in. thick pull plates to provide a test piece 2-ft wide x 6-ft long in plan dimension (exclusive of the pull heads).

The notch was 1-in. long and consisted of a slot four hacksaw blades wide (~0.141 in.) for the first 7/8 in., one blade wide (~0.034 in.) for the next 1/16 in., and ended with a jeweler's sawcut (~0.012 in.) 1/16 in. long.

1	E-18 8-11-55	412.5	25.0	13	Complete fracture. Excellent record.
2	Z1A1 9-9-55	264.0	16.0	-1	Complete fracture. No instrumentation.
3	Z1A2 9-13-55	231.0	14.0	0	Final load227.9 kips. Submerged crack 4.5 in. long. No instrumentation.
4	21A3 9-22-55	264.0	16.0	20	Final load262.0 kips. Submerged crack 1 in. long. No instrumentation.
	(two tests)	268.0	17.0	20	Final load266.0 kips. Submerged crack 2 in. long. No instrumentation.
5	Z1A4 10-7-55	297.0	18.0	1	Complete fracture. Record good for the part that exists.
6	Z1A5 10-13-55	297.0	18.0	0	Complete fracture. Record poor. Instru- mentation same as Z1A4.

- 39-

7 Z1A6 297.0 18.0 10-20-55	1 Complete fracture. Good record. Instru-
	mentation same as Z1A4.
8 Z1A7 297.0 18.0 10-31-55	-3 Complete fracture. Retriggered record of fair quality. Essentially another dupli-cate of Z1A4.
9 ZIA8 297.0 18.0 11-10-55	-2 Complete fracture. Record lost with the exception of one strain channel.
10 Z1A9 297.0 18.0 11-17-55	-5 Complete fracture. Good record. Instru- mentation same as 21A8.
11 Z1A10 297.0 18.0 · 11-23-55	-5 Complete fracture. Retriggered record of fair quality. Essentially another dupli- cate of Z1A8.

ģ

	i	All distances Speeds au	s are measu re rounded (	red along the c off to nearest !	crack path. 50 fps.		
etector Jumber	Measured Distance Between Detectors (in.)	Time Interval (µ - sec.)	Speed (fps)	Detector Number	Measured Distance Between Detectors (in.)	Time Interval (µ - sec.)	Speed (fps)
Test	<u>1 (E-18) Ea</u>	<u>st side</u>		Test	6 (ZIA5) Wa	est side	
(Silve	r-printed Det	ectors)		(513)	muth whic bo		
A	2.0	40	4150	F	2.36	33.2	5900
В	2.16	50	3600	G	3. 52	85.4	3550
С	3.90	85	3800	H	3.53	94.1	3150
D.	7.96	165	4000	L T	4.95	108.3	3800
E Test	1 (E-18) W	Vest side		Tes	: 7 (Z1A6) Ea	st side	
(Bisi	nuth Wire De	tectors)		(Silv	er-printed De	tectors)	
F	1.90	68	235 <b>0</b>	A	2.45	160	1300
G	3,96	70	4700	B	3,58	140	2150
H .	4.06	95	35 <b>50</b>	a a	3.50	110	2650
1	4,01	80	<b>4200</b>	Ē	4.95	70	59 <b>00</b>
) Tes	t 6 (Z1A5) E	last side		Te: (Bi	st 7 (21A6) V smuth Wire D	vest side etectors)	
(S11V	er-printed D	alector sy		F			
A	2.48	73.0	2850	G	2.43	. 180	1150
в	3,57	97.3	3050	н	3,55	110	2700
; C	3.46	103.2	2800	I	3,54	110	2700
D	4.97	121.7	3400	Ţ	4.93	90	4550
				·			

1

.3

## TABLE 6 CRACK SPEEDS FROM DETECTOR RECORDS

TABLE 6 (CO)	ntinued)
--------------	----------

Detector Number	Measured Distance Between Detectors (in.)	Time Interval (µ - sec.)	Speed (fps)	Detector Number	Measured Distance Between Detectors (in.)	Time Interval (µ - Sec.)	Speed (fps)
	8 (7.1A7) Ea	ust side		Test	10 (Z1A9) Ea	ast side	
(Silve	er-printed De	tectors)		4	(A-9 Detector	(5)	
A	2 47	135.0	1550	A	3.5	134.7	2150
В	2.31	103.2	2850	В	4.5	111.9	3350
С	3.55	97.3	3050	С	3.0	62.7	4000
D	4.93	139.7	2950	D	4.5	112.7	3350
E	. 0 (7137) J	Vost side		E Test	<u>11 (Z1A10)</u>	East side	
Tes	10 (241)	etectors)			(A-9 Detec	tors)	
F	2 49	97.5	2100	A	3.5	127	2300
G	2.40	87.5	3300	В	4.5	134	2800
н	3,45	107.5	2850	С	3.0	91	2750
· I	A 89	137.7	2950	Ď	4.5	100	3750
I	4.07	2		E			





-44-

z,









د بر اد د •

2

- 41.

25.12

-25

÷

1150

- 14 P ±₫. ر بنی می از بالی می است. می از می می از می می می از م

-48-





-50-



















-3







÷.



-63-



រត្ត ដែល។ រត្ត ដែល។



1-7 STRAIN CAGES					DETECTORS		DETECTOR	
30.	Crisstation	1 ia.	¥ 12,	¥ 124	No.	I Id.	¥0-	X 12.
1.	T	+12.0	+1.5	-1.7	•	+3.0	7	+3.0
2.	4	+12.0	+6.0	+4.2	B	+5+5	a	+5.5
		i	•	<u></u> •	C	-9.0	н	+9.0
					<u>م</u>	+12+5	i I	-12.5
						+17.5	- <u> </u>	+17.5



## SCALED RECORD AND INSTRUMENTATION -- TEST 5 710. 33

12-72-5- Trith - 7-18-4-19-19-

2020/2020

\*\*\*

AND REAL PROPERTY OF THE REAL PROPERTY OF

-

-65-

A CONTRACTOR OF A CONTRACTOR OF



Colline A

and the states

÷,

. Sa ka

45.11.5

فادبر 



1-7 STRAIN CACES					DETECTORS		DETECTORS	
30.	Crientetion	1 in.	Y in.	12.5	Хо.	I is.	No.	10.
1.	Y	-12.0	+1.5	+1.2	A	-3.0	*	-3.0
2.	٧	+12-0	+6.0	+5.7	3	+5.5	q	+5.5
	•••	-			c	+9.0	я	+9.0
					a	+12.5	1	+12.5
					z	+17.5	J	+17-5





-1, -1 -1

- . . .

 100 P 100 P 100 P

In a set of the second s

-67-

13

1

ţ

]

n yok

溑

DOM:N

22. 200

. . . .

and a gar in a state of the second second



A-7 STRAIS RAGES					DETECTORS		DETSCTORS	
¥0.	Oriectation	X 12.	Y in.	T3-3 13.	<b>7</b> 0.	X ia.	70.	I In.
1.	Y	-12.0	.1.5	+1.5	1	+3.0	r	+3.0
2.	۲	+12.0	+6.0	+6.0	8.	+5.5	0	+5.5
3.	V	+18.0	+1.5	+1.2"	C	+9.0	x	+9.0
	•	<b>.</b>	<b>*</b>	÷	D	+12.5	I	+12.5
					2	+17.5	3	-17.5



**7**58. 36 SCALED RED " AND REPERSENTATING -- THEY O

y '74 ÷.

, < :

were a target for the

ñ., ... لوه مقبوني مورد آن النار

Ť 15 ៍ដូរ į

- a\*

Ξź,

-68+


A-7 STRALT CAGES					DETECTORS	
¥0.	Crientation	I Iq.	Y 10.	Y	E0.	I in-
1.	Y	+4.0	-1.0	+1.0	A	-5.0
2.	±	+11.25	+1.0	+0.8	3	-8.5
3.	¥	+12.0	+1.0	+0.8	c	+13.0
<u>L</u> .		+20.0	+1.0	+0.7	D	+16.0
_	1	<u>.                                    </u>	<u>.</u>	·	5	+20.5



VIG. 37 SCALED MEDICA AND DESTRIMENTATION -- THET 9

CONTRACTOR OF A DESCRIPTION OF A DESCRIP

-69-

3135 C (315 ----

्रीम्ब



1077 State 1-47

500

250

o

-250

-500

0

. .

Initial strain  $\mu$  in (in. 1 +655 2 -175 3 +620

0,2

+665

1234

STRAIN

 $\mathbf{O}$ 

٢

 $\overline{\mathbf{O}}$ 

1.0

at casentially the

The set the

1.2

÷.,

0.8







8336

0.4

Traces 1, 3, and & remain

TINE - milliseconds

strain level after 1 millisecond.

0.6

5





-12-





-









-78-















-86-ZIA-7 FRACTURE INTIATION FROM NOTCH IN BURNED EDGE ZIA-6 FRACTURE INITIATION FROM NOTCH IN SHEARED EDGE TYPICAL FRACTURE INITIATION REGIONS - SHEARED EDGE (SPECIMEN 21A6 - TEST 7) AND BURNED EDGE (SPECIMEN 21A7 - TEST 3) FIG. 54